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Mode: 802.11ax - SU
Data Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 2417MHz

Channel: 2
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Average Tra
Peak Trace .

Avg. Offset: 11.2d  VBW: 3 MHz
Pesk Offset: 11,008 SWT: 1.01ms

e RBW: 1 MHz

Peak: 2390.00 MHz, 68.91 dBpV/m
Avg: 2389.88 MHz, 50.35 dBuV/m
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Plot 7-511. Radiated Restricted Lower Band Edge Measurement Antenna 4a

Mode: 802.11ax - SU
Data Rate: MCS3
Distance of Measurements: 3 Meters
Operating Frequency: 2417MHz

Channel: 2

PAS

Average Trace
Peak Trace

Avg. Offset: 11.3dB
Peak Offset: 11.0dB

RBW: 1 MHz
VBW: 3 MHz
SWT: 1.01ms

Peak: 2390.00 MHz, 68.93 dBpV/m
Avg: 2389.64 MHz, 51.06 dBuV/m
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Plot 7-512. Radiated Restricted Lower Band Edge Measurement Antenna 4a
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@ clement

Mode: 802.11ax - SU
Data Rate: MCS5
Distance of Measurements: 3 Meters
Operating Frequency: 2417MHz
Channel: 2
puerage Trace RBW: 1 MHz  pegk: 2389.40 MHz, 68.68 dBuV/m
Reak froce. VBW: 3 MHz : y
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Plot 7-513. Radiated Restricted Lower Band Edge Measurement Antenna 4a

Mode: 802.11ax - SU
Data Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 2422MHz
Channel: 3
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Plot 7-514. Radiated Restricted Lower Band Edge Measurement Antenna 4a

FCC ID: BCGA2435 MEASUREMENT REPORT Approved by:
IC: 579C-A2435 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Mode: 802.11ax - SU
Data Rate: MCS3
Distance of Measurements: 3 Meters
Operating Frequency: 2422MHz
Channel: 3
PASS frerage Trace GEW’%MH? Peak: 2389.88 MHz, 67.04 dBuV/m
é‘e’gk%ﬁsseettll 398 SWT: 1.01ms Avg: 2389.88 MHz, 50.73 dBuV/m
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Plot 7-515. Radiated Restricted Lower Band Edge Measurement Antenna 4a

Mode: 802.11ax - SU
Data Rate: MCS5
Distance of Measurements: 3 Meters
Operating Frequency: 2422MHz
Channel: 3
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Plot 7-516. Radiated Restricted Lower Band Edge Measurement Antenna 4a

FCC ID: BCGA2435 MEASUREMENT REPORT Approved by:
IC: 579C-A2435 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Mode: 802.11ax - SU
Data Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 2427MHz
Channel: 4
verage Trace RBW: 1 MHz  pegk: 2388.56 MHz, 69.07 dBuV/m
PeakT : ' 91
PASS [ ot nas Ve stz (00 5305 Miiz, 50.57 dBuv/m
140 4
120

100 1 A M

80 \\_\
60 1 . A aol. .)“‘M!

40 -

Field Strength (dBuV/m)

2330 2342 2354 2366 2378 2390 2402 2414 2426 2438 2450
Frequency (MHz)

Plot 7-517. Radiated Restricted Lower Band Edge Measurement Antenna 4a

Mode: 802.11ax - SU
Data Rate: MCS3
Distance of Measurements: 3 Meters
Operating Frequency: 2427MHz
Channel: 4
werage Trace RBW: 1 MHZ  pegk: 2389.76 MHz, 69.01 dBuV/m
PeakT . . ' .
PASS [ i vy vowiamtiz (005 20076 Mz, 50.11 dBuvim
140
E
3 120 4
m
Z
< 100
2
(]
S 80-
(V]
i) /’f
2 60 - ———
40 -

2330 2342 2354 2366 2378 2390 2402 2414 2426 2438 2450
Frequency (MHz)

Plot 7-518. Radiated Restricted Lower Band Edge Measurement Antenna 4a

FCC ID: BCGA2435 MEASUREMENT REPORT Approved by:
IC: 579C-A2435 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Mode: 802.11ax - SU
Data Rate: MCS5
Distance of Measurements: 3 Meters
Operating Frequency: 2427MHz
Channel: 4
PAS E\é‘a'k'g')“ Cetll " RBW: 1Mz peak: 2390.00 MHz, 68.80 dBpV/m
Posk Offeet: 11048 SWT: 1.01ms _Avg: 2388.92 MHz, 48.49 dBuV/m
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Plot 7-519. Radiated Restricted Lower Band Edge Measurement Antenna 4a
Mode: 802.11ax - SU
Data Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 2432MHz
Channel: 5
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Plot 7-520. Radiated Restricted Lower Band Edge Measurement Antenna 4a

FCC ID: BCGA2435 MEASUREMENT REPORT Approved by:
IC: 579C-A2435 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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@ clement

Mode: 802.11ax - SU
Data Rate: MCS3
Distance of Measurements: 3 Meters
Operating Frequency: 2432MHz
Channel: 5
PAS E%Ské‘s‘iftn " SEW: 1Mz Peak: 2389.40 MHz, 66.87 dBuV/m

Peak Offset: 11.0dB SWT: 1.01ms AVg: 2390.00 MHZ, 48.98 dBlJ.V/m
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Plot 7-521. Radiated Restricted Lower Band Edge Measurement Antenna 4a

Mode: 802.11ax - SU
Data Rate: MCS5
Distance of Measurements: 3 Meters
Operating Frequency: 2432MHz
Channel: 5
PASS beak Tiace REW: 1 1Hz  peak: 2389.88 MHz, 68.66 dBuV/m
Pedic Offeat: 11043 SWT: 1.01ms _Avg: 2389.76 MHz, 51.22 dBuV/m
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Plot 7-522. Radiated Restricted Lower Band Edge Measurement Antenna 4a

FCC ID: BCGA2435 MEASUREMENT REPORT Approved by:
IC: 579C-A2435 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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@ clement

Mode: 802.11ax - SU
Data Rate: MCS3
Distance of Measurements: 3 Meters
Operating Frequency: 2437MHz
Channel: 6 (low)
PASS Puerage Tace BB 1Mz Peak: 2389.28 MHz, 63.09 dBpV/m
éggk%ﬁ‘-;e;tll 398 SWT: 1.01ms Avg: 2390.00 MHz, 45.71 dBuV/m
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Plot 7-523. Radiated Restricted Lower Band Edge Measurement Antenna 4a

Mode: 802.11ax - SU
Data Rate: MCS5
Distance of Measurements: 3 Meters
Operating Frequency: 2437MHz
Channel: 6 (low)
PASS G 5as 12 a VAW 3 Mz Peak: 2389.40 MHz, 67.48 dBuV/m
é‘;gk%ﬁse;tll 498 SWT: 1.01ms Avg: 2389.52 MHz, 46.75 dBuV/m
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Plot 7-524. Radiated Restricted Lower Band Edge Measurement Antenna 4a

FCC ID: BCGA2435 MEASUREMENT REPORT Approved by:
IC: 579C-A2435 @ element (CERTIFICATION) Technical Manager
TestR N: Test Dates: EUT Type:
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Mode: 802.11ax - SU
Data Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 2437MHz
Channel: 6 (high)
- RBW: 1 MHz  peak: 2483.50 MHz, 65.06 dBuV/m
peak VBW: 3 MHz '
PASS 'ﬁggk%iss%tt BB cWT 1.01ms Avg: 2483.61 MHz, 46.99 dBuV/m
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Plot 7-525. Radiated Restricted Upper Band Edge Measurement Antenna 4a

Mode: 802.11ax - SU
Data Rate: MCS3
Distance of Measurements: 3 Meters
Operating Frequency: 2437MHz
Channel: 6 (high)
pverage Trac RBW: 1 MHz  peak: 2483.73 MHz, 65.20 dBuV/m
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Plot 7-526. Radiated Restricted Upper Band Edge Measurement Antenna 4a

FCC ID: BCGA2435 MEASUREMENT REPORT Approved by:
IC: 579C-A2435 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Mode: 802.11ax - SU
Data Rate: MCS5
Distance of Measurements: 3 Meters
Operating Frequency: 2437MHz
Channel: 6 (high)
- RBW: 1 MHz  peak: 2483.50 MHz, 68.80 dBuV/m
peak VBW: 3 MHz !
PASS "zgk%@;&e& 1 E SwT: 1.01ms Avg: 2484.65 MHz, 49.10 dBuV/m
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Plot 7-527. Radiated Restricted Upper Band Edge Measurement Antenna 4a

Mode: 802.11ax - SU
Data Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 2442MHz
Channel: 7
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Plot 7-528. Radiated Restricted Upper Band Edge Measurement Antenna 4a

FCC ID: BCGA2435 MEASUREMENT REPORT Approved by:
IC: 579C-A2435 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Mode: 802.11ax - SU
Data Rate: MCS3
Distance of Measurements: 3 Meters
Operating Frequency: 2442MHz
Channel: 7
- RBW: 1 MHz  peak: 2483.61 MHz, 66.94 dBuV/m
2 VBW: 3 MHz ’
PASS ; "zgk%@;&e& 188 Swr: 1.01ms Avg: 2483.61 MHz, 49.71 dBuV/m
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Plot 7-529. Radiated Restricted Upper Band Edge Measurement Antenna 4a

Mode: 802.11ax - SU
Data Rate: MCS5
Distance of Measurements: 3 Meters
Operating Frequency: 2442MHz
Channel: 7

- RBW: 1 MHz  peak: 2484.07 MHz, 68.98 dBuV/m
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Plot 7-530. Radiated Restricted Upper Band Edge Measurement Antenna 4a

FCC ID: BCGA2435 MEASUREMENT REPORT Approved by:
IC: 579C-A2435 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Mode: 802.11ax - SU
Data Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 2447MHz
Channel: 8
huerage Trace RBW: 1 MHz  pegk: 2483.61 MHz, 68.93 dBuV/m
Reak VBW: 3 MHz ' ' r 9O,
PASS fz‘é’gk%%s%tt 158 SWT: 1.01ms Avg: 2483.73 MHz, 49.98 dBuV/m
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Plot 7-531. Radiated Restricted Upper Band Edge Measurement Antenna 4a

Mode: 802.11n
Data Rate: MCS3
Distance of Measurements: 3 Meters
Operating Frequency: 2447MHz
Channel: 8

~ RBW:1MHz  peak: 2484.42 MHz, 68.62 dBpV/m
a VBW: 3 MH '
PASS | Avgkgﬁsseett 1111863,83 SWT: 1.o1ms _Avg: 2483.73 MHz, 51.09 dBpV/m
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Plot 7-532. Radiated Restricted Upper Band Edge Measurement Antenna 4a

FCC ID: BCGA2435 MEASUREMENT REPORT Approved by:
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Test Report S/N: Test Dates: EUT Type:
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Mode:
Data Rate:

Distance of Measurements:
Operating Frequency:

802.11n

MCS5
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2447MHz
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Plot 7-533. Radiated Restricted Upper Band Edge Measurement Antenna 4a
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Plot 7-534. Radiated Restricted Upper Band Edge Measurement Antenna 4a

FCC ID: BCGA2435 MEASUREMENT REPORT Approved by:
IC: 579C-A2435 @ element (CERTIFICATION) Technical Manager
TestR N: Test Dates: EUT Type:

est Report S/ est Dates U ype. Page 332 of 434
1C2205090025-11.BCG 05/30/2022 - 09/03/2022 | Tablet Device

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Washington DC LLC. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.
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Mode: 802.11ax - SU
Data Rate: MCS3
Distance of Measurements: 3 Meters
Operating Frequency: 2452MHz
Channel: 9
- RBW: 1 MHz  pegk: 2483.61 MHz, 67.27 dBuV/m
peak VBW: 3 MHz : : r 2t
PASS .é‘;gk%@z%tt 1188 SWT: 1.01ms Avg: 2483.50 MHz, 50.82 dBuV/m
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Plot 7-535. Radiated Restricted Upper Band Edge Measurement Antenna 4a

Mode: 802.11ax - SU
Data Rate: MCS5
Distance of Measurements: 3 Meters
Operating Frequency: 2452MHz
Channel: 9
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Plot 7-536. Radiated Restricted Upper Band Edge Measurement Antenna 4a
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Mode: 802.11ax - SU
Data Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 2457MHz
Channel: 10
Average Trace RBW: 1 MHz  peak: 2483.50 MHz, 67.53 dBuV/m
a VBW: 3 MHz '
PASS Qggk%{;f%s%tt 111175%% SWT: 1.01ms Avg: 2483.50 MHz, 51.00 dBuV/m
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Plot 7-537. Radiated Restricted Upper Band Edge Measurement Antenna 4a

Mode: 802.11ax - SU
Data Rate: MCS3
Distance of Measurements: 3 Meters
Operating Frequency: 2457MHz
Channel: 10
puerage Trace RBW: 1 MHz  pegk: 2483.50 MHz, 68.34 dBuV/m
2 VBW: 3 MHz ; : P 0O
PASS éggk%ﬁzee‘t W SWT. 1.01ms Avg: 2483.61 MHz, 50.11 dBuV/m
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Plot 7-538. Radiated Restricted Upper Band Edge Measurement Antenna 4a
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verag: Trace RBW: 1 MHz .
Avg OFPset 11ogs VBW: 3 MHz Peak: 2483.84 MHz, 69.28 dBuV/m
peak Offset: 11.6dB SWT: 1.01ms AVg: 2483.73 MHZ, 49.14 dBuV/m

Mode: 802.11ax - SU
Data Rate: MCS5
Distance of Measurements: 3 Meters
Operating Frequency: 2457MHz
Channel: 10
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Plot 7-539. Radiated Restricted Upper Band Edge Measurement Antenna 4a
Mode: 802.11ax - SU
Data Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 2462MHz
Channel: 11
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Plot 7-540. Radiated Restricted Upper Band Edge Measurement Antenna 4a
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Mode: 802.11ax - SU
Data Rate: MCS3
Distance of Measurements: 3 Meters
Operating Frequency: 2462MHz
Channel: 11
Average Trace RBW: 1 MHz  peak: 2483.84 MHz, 65.90 dBuV/m
a VBW: 3 MHz '
PASS Qggk%{;f%s%tt 1111%%% SWT: 1.01ms Avg: 2483.50 MHz, 50.88 dBuV/m
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Plot 7-541. Radiated Restricted Upper Band Edge Measurement Antenna 4a

Mode: 802.11ax - SU
Data Rate: MCS5
Distance of Measurements: 3 Meters
Operating Frequency: 2462MHz
Channel: 11
puerage Trace RBW: 1 MHz  pegk: 2483.50 MHz, 69.28 dBuV/m
a VBW: 3 MHz ; : r V-
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Plot 7-542. Radiated Restricted Upper Band Edge Measurement Antenna 4a
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Mode: 802.11ax - SU
Data Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 2467MHz
Channel: 12
- RBW: 1 MHz  peak: 2483.73 MHz, 62.25 dBuV/m
peak VBW: 3 MHz '
PASS Aggk%Fﬁgegt BB SWT 1.01ms Avg: 2483.61 MHz, 51.11 dBuV/m
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Plot 7-543. Radiated Restricted Upper Band Edge Measurement Antenna 4a

Mode: 802.11ax - SU
Data Rate: MCS3
Distance of Measurements: 3 Meters
Operating Frequency: 2467MHz
Channel: 12
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Plot 7-544. Radiated Restricted Upper Band Edge Measurement Antenna 4a
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Mode:
Data Rate:

Distance of Measurements:
Operating Frequency:

Channel:

802.11ax - SU

MCS5
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2467MHz
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Peak Offset:

11.9dB VBW: 3 MHz

RBW: 1 MHz  peak: 2484.30 MHz, 68.70 dBpuV/m
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Plot 7-545. Radiated Restricted Upper Band Edge Measurement Antenna 4a
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7.7.5 Antenna 2a Radiated Restricted Band Edge Measurements
§15.205 §15.209; RSS-Gen [8.9]

Mode: 802.11b
Data Rate: 11Mbps
Distance of Measurements: 3 Meters
Operating Frequency: 2412MHz
Channel: 1

A ' RBW: 1 MHz  peak: 2389.04 MHz, 56.72 dBuV/m
a VBW: 3 MH !
P SS éggk%ﬁge;t 1111%%33 SWT-1.01ms Avg: 2389.88 MHz, 45.77 dBuV/m
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Plot 7-546. Radiated Restricted Lower Band Edge Measurement Antenna 2a
Mode: 802.11b
Data Rate: 11Mbps
Distance of Measurements: 3 Meters
Operating Frequency: 2417MHz
Channel: 2
d RBW: 1 MHz .
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Plot 7-547. Radiated Restricted Lower Band Edge Measurement Antenna 2a
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Mode: 802.11b
Data Rate: 11Mbps
Distance of Measurements: 3 Meters
Operating Frequency: 2457MHz
Channel: 10
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Plot 7-548. Radiated Restricted Upper Band Edge Measurement Antenna 2a

Mode: 802.11b
Data Rate: 11Mbps
Distance of Measurements: 3 Meters
Operating Frequency: 2462MHz
Channel: 11
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Plot 7-549. Radiated Restricted Upper Band Edge Measurement Antenna 2a
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